
Citation: Zhang, X.; Wang, D.; Jin, Y.

Application of the EGSB-CMBR

Process to High-Concentration

Organic Wastewater Treatment.

Processes 2022, 10, 1039. https://

doi.org/10.3390/pr10051039

Academic Editor: Bipro R. Dhar

Received: 15 April 2022

Accepted: 20 May 2022

Published: 23 May 2022

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

processes

Article

Application of the EGSB-CMBR Process to High-Concentration
Organic Wastewater Treatment
Xuli Zhang 1,2, Dunqiu Wang 1,2,* and Yue Jin 1,2,3,*

1 Guangxi Key Laboratory of Environmental Pollution Control Theory and Technology, College of
Environmental Science and Engineering, Guilin University of Technology, Guilin 541004, China;
18370670576@139.cm

2 Guangxi Collaborative Innovation Center for Water Pollution Control and Water Safety in Karst Area,
Guilin University of Technology, Guilin 541004, China

3 College of Civil Engineering and Architecture, Guilin University of Technology, Guilin 541004, China
* Correspondence: wangdunqiu@sohu.com (D.W.); 2011016@glut.edu.cn (Y.J.); Tel.: +86-773-5896-340 (Y.J.)

Abstract: To decrease the cost of wastewater treatment at the plant, the Wuzhou Shenguan Protein En-
teric Coating Production Plant designed and built an expanded granular sludge bed (EGSB)-ceramic
membrane bioreactor reactor (CMBR) process for treating high-concentration organic wastewater
with a capacity of 25 m3/d. The EGSB is divided into anaerobic and microaerobic sections. The
purpose of the anaerobic section is to substantially degrade COD, and the main functions of the
microaerobic section are to coordinate the relationship between hydrolytic acid-producing bacteria,
methanogenic bacteria (MBP), and sulfate-reducing bacteria (SRB) and to mitigate the inhibitory
effects between them to simultaneously remove COD and sulfate. Anaerobic ammonia-oxidizing
bacteria were added to the CMBR reactor to remove both COD and ammonia nitrogen. The results of
the operation showed that more than 99% of the COD was removed by the EGSB-CMBR process,
while the removal rates of NH4

+-N and SS were greater than 70% and 90%, respectively. In addition,
the effluent met the requirements of the secondary standard of the Comprehensive Wastewater
Discharge Standard (8978-1996). Economic and technical analyses showed that the modified EGSB-
CMBR reactor has a high treatment efficiency, which greatly saves on the cost of the “commissioned
treatment” of high-concentration organic waste liquid in the plant. Specifically, it can save more than
800,000 CNY for the plant annually.

Keywords: protein enteric coating; EGSB; CMBR; COD; organic wastewater

1. Introduction

The Wuzhou Shenguan factory is the largest manufacturer of collagen-derived enteric
coating in Asia. A small amount of high-concentration organic wastewater is generated
by the curing and rinsing processes during the manufacture of these collagen protein
casings, and it is discharged intermittently during the production process. This wastew-
ater is typically high-COD salt-containing food wastewater with unstable water quality
and quantity, a high concentration of organic pollutants, complex composition, a poor
conventional biochemical treatment effect, and great difficulty in treatment [1]. Initially,
the plant commissioned an external party to treat this part of the high-concentration or-
ganic wastewater. In recent years, with the expansion of the production scale of the plant,
the emission of high-concentration organic wastewater has increased dramatically, and
treating this wastewater is expensive. To decrease operating costs, the plant is considering
renovating an existing wastewater treatment facility to absorb high-concentration organic
wastewater [2,3].

Compared with the traditional physical and chemical methods, the biological method
has low energy consumption and is not easy to produce secondary pollution. Therefore, it
has become one of the most common water treatment technologies at present [4]. Anaerobic

Processes 2022, 10, 1039. https://doi.org/10.3390/pr10051039 https://www.mdpi.com/journal/processes

https://doi.org/10.3390/pr10051039
https://doi.org/10.3390/pr10051039
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/processes
https://www.mdpi.com
https://doi.org/10.3390/pr10051039
https://www.mdpi.com/journal/processes
https://www.mdpi.com/article/10.3390/pr10051039?type=check_update&version=2


Processes 2022, 10, 1039 2 of 14

nitrification is a typical biological water treatment technology, which has the advantages
of high removal efficiency and low energy consumption [5]. Ordinary digesters are the
first generation of anaerobic bioreactors, but they have a large areal footprint and high
energy consumption. The second generation of anaerobic biological treatment processes is
based on the theory of increasing the biomass in the treatment equipment to enhance the
mass transfer effect [6], such as anaerobic filters (AFs) [7] and up-flow anaerobic sludge
beds (UASBs) [8]. These reactors are smaller and consume much less energy than the
first-generation bioreactors, but they also have disadvantages, such as a complex structure,
inadequate sludge–water mixing, and susceptibility to toxic effects. To resolve these issues,
the reactor hydraulic load must be increased; thus, a third-generation anaerobic process has
emerged that uses effluent return technologies, such as EGSBs [9] and anaerobic internal
circulation reactors (ICs) [10]. EGSBs are modified UASB reactors [11], and because of
their thin, tall reaction structures, they inherit the advantages of a small footprint and low
energy consumption of UASB reactors. Effluent reflux technology is used to increase the
hydraulic load of the reactor and dilute the concentration of substrate and toxic substances
entering the reactor to decrease its inhibitory effects and toxicity to microorganisms. At the
same time, refluxing increases the contact between wastewater and sludge; increases the
mass transfer; and effectively solves the problems of short flow, dead space, and clogging
common in UASBs. This enables the EGSB reactor to maintain a high removal rate for
low-concentration organic wastewater under low-temperature conditions [12,13]. Under
high-hydraulic loading conditions, the granular sludge has large particles (3 to 4 mm), as
well as good coalescence and settling performance, with a particle settling velocity up to
60–80 m/h [14].

Although the bioreactor has the characteristics of high efficiency and low energy con-
sumption, the loss of sludge in the reactor leads to incomplete wastewater treatment, affects
the treatment effect of the reactor, and produces a large amount of residual sludge, which
increases the cost of the subsequent sludge treatment and disposal. Meanwhile, membrane
bioreactors (MBRs) combine biodegradation in an activated sludge system with physical
membrane filtration in a single reactor, replace the sedimentation tank with a membrane
module, occupy a small area, and resolve the issue of serious biomass loss with traditional
bioreactors while also improving the nitrification and decreasing sludge production [15,16].
They also improve the reactor effluent quality and, thus, have been considered one of the
most promising biological wastewater treatment technologies [17]. The core components
of the MBR process are the membrane modules. When these membranes are made of
inorganic ceramic materials fired at high temperatures, they have the advantages of high
chemical stability, acid and alkali resistance, and long lifetimes [18]. This is called the
ceramic plate membrane bioreactor process (CMBR), and it has obvious advantages in
treating industrial wastewater with complex water composition or high concentrations [19].

In this study, we consider modifying the existing wastewater treatment facilities in
the plant and developing a high-efficiency EGSB anaerobic reactor based on the injection
of biological carriers (mainly activated carbon, iron salts, etc.) to increase the biomass.
For the EGSB reactor, high-performance granular sludge must be cultivated for its rapid
start-up and efficient operation. The cultivation of a large amount of granular sludge is
an important sign of the successful start-up of an EGSB reactor; thus, the commissioning
process described herein focused on observing the formation process of granular sludge
in an EGSB reactor. The effectiveness of the combined EGSB-CMBR process in removing
organic matter from the high-concentration organic waste stream generated in the plant
was analyzed, and an economic cost/benefit analysis was carried out.

2. Materials and Methods
2.1. Water Volumes and Water Quality

The amount of high-concentration organic wastewater generated in the plant is ap-
proximately 25 m3/d. The raw water quality is shown in Table 1. The industrial park where
the plant is located has a wastewater treatment plant. Therefore, the water-saving “Sewage



Processes 2022, 10, 1039 3 of 14

Comprehensive Emission Standard” (8978-1996) Secondary Standard was implemented to
evaluate the water quality.

Table 1. Quality of raw wastewater and treated water.

pH COD
(mg/L)

NH4
+-N

(mg/L)
Suspended Solids

(SS) (mg/L)

Inlet 4.74–6.88 65,000–80,000 200–400 2290–3440
Effluent 6-9 300 50 200

2.2. Analytical Methods

COD, NH4
+-N, and SS were determined by the national standard analytical meth-

ods [20]. The sludge settlement ratio (SV30), mixed liquid suspended solids concentration
(MLSS), and mixed liquid volatile suspension solids concentration (MLVSS) were measured
by the standard methods. The average particle size measurement refers to the measurement
method of Long et al. [21].

2.3. Inoculating Sludge and Starting Method

The inoculated sludge for EGSB was obtained from anaerobic-activated sludge from
the UASB reactor of a citric acid plant in Shandong. This activated sludge is flocculated
sludge, and the mixed liquor volatile suspended solid (MLVSS)/mixed liquor suspended
solid (MLSS) of the activated sludge was 0.49. Biological carriers and iron salts were
added to the EGSB reactor during the operation to increase the biomass, and the dosage
was approximately 10% of the effective reactor volume. The EGSB anaerobic section was
controlled below 0.1 mg/L, the EGSB microaerobic section was controlled below 0.5 mg/L,
and the sludge was tamed by gradually increasing the reactor water intake. For CMBR [22],
the inoculated sludge was the activated sludge from a wastewater treatment plant in
Wuzhou. The initial sludge concentration was set at 5 g/L.

2.4. Process Flow Diagrams

To reduce the cost of this civil engineering project, the original organic wastewater
storage tank was converted into an EGSB-CMBR reactor (Figure 1).

Processes 2022, 10, x FOR PEER REVIEW 3 of 14 
 

 

2. Materials and Methods 
2.1. Water Volumes and Water Quality 

The amount of high-concentration organic wastewater generated in the plant is ap-
proximately 25 m3/d. The raw water quality is shown in Table 1. The industrial park where 
the plant is located has a wastewater treatment plant. Therefore, the water-saving “Sew-
age Comprehensive Emission Standard” (8978-1996) Secondary Standard was imple-
mented to evaluate the water quality. 

Table 1. Quality of raw wastewater and treated water. 

 pH 
COD 

(mg/L) 
NH4+-N 
(mg/L) 

Suspended Solids 
(SS) (mg/L) 

Inlet 4.74–6.88 65,000–80,000 200–400 2290–3440 
Effluent 6-9 300 50 200 

2.2. Analytical Methods 
COD, NH4+-N, and SS were determined by the national standard analytical methods 

[20]. The sludge settlement ratio (SV30), mixed liquid suspended solids concentration 
(MLSS), and mixed liquid volatile suspension solids concentration (MLVSS) were meas-
ured by the standard methods. The average particle size measurement refers to the meas-
urement method of Long et al. [21]. 

2.3. Inoculating Sludge and Starting Method 
The inoculated sludge for EGSB was obtained from anaerobic-activated sludge from 

the UASB reactor of a citric acid plant in Shandong. This activated sludge is flocculated 
sludge, and the mixed liquor volatile suspended solid (MLVSS)/mixed liquor suspended 
solid (MLSS) of the activated sludge was 0.49. Biological carriers and iron salts were added 
to the EGSB reactor during the operation to increase the biomass, and the dosage was 
approximately 10% of the effective reactor volume. The EGSB anaerobic section was con-
trolled below 0.1 mg/L, the EGSB microaerobic section was controlled below 0.5 mg/L, 
and the sludge was tamed by gradually increasing the reactor water intake. For CMBR 
[22], the inoculated sludge was the activated sludge from a wastewater treatment plant in 
Wuzhou. The initial sludge concentration was set at 5 g/L. 

2.4. Process Flow Diagrams 
To reduce the cost of this civil engineering project, the original organic wastewater 

storage tank was converted into an EGSB-CMBR reactor (Figure 1). 

 

Figure 1. Schematic diagram of EGSB-CMBR. 

Figure 1. Schematic diagram of EGSB-CMBR.

2.4.1. EGSB

The EGSB section is divided into an anaerobic section and a microaerobic–anaerobic
section. The original 5 tandem organic wastewater storage tanks were converted into tanks
for the EGSB anaerobic section (tanks #1–5). The bodies of these cylindrical tanks are made of
extra-thick reinforced glass steel. Each tank has dimensions of (D × H) = 2.5 m × 5 m, and
a stirrer is set at the top. Dissolved oxygen is controlled below 0.1 mg/L. The treatment
unit mainly removes grease, suspended solids, etc. The high-concentration wastewater
degrades large-molecule organic matter into small-molecule organic matter and ensures



Processes 2022, 10, 1039 4 of 14

the normal operation of the subsequent treatment facilities. The volume of the EGSB micro-
oxygen anaerobic section should be equal to that of the previous EGSB anaerobic section,
which is modified by the remaining 5 organic waste stream storage tanks (tanks #6–10).
The top of these tanks is equipped with a mixer, and the dissolved oxygen is controlled
below 0.5 mg/L. This unit mainly generates methane from small and medium molecules of
organic matter in wastewater by anaerobic fermentation while oxidizing the anaerobically
produced H2S into singlet sulfur.

2.4.2. CMBR

The CMBR reactor is a reinforced concrete structure with dimensions of (L × B × H)
= 4 m × 5 m × 3 m. The dissolved oxygen in the tank is controlled below 1 mg/L, and
anaerobic ammonia-oxidizing bacteria (AOB) and denitrifying sludge are added to enhance
the denitrification treatment. This unit mainly functions as follows: The effluent of the
microaerobic EGSB section enters the conditioning tank as the feed water for CMBR, and
the organic matter in the effluent is gradually decomposed and retained under the action of
the membrane module and microorganisms; inoculated anammox bacteria can effectively
remove ammonia nitrogen from wastewater [23].

3. Results and Discussion
3.1. Operational Effect of the EGSB Reactor in the Commissioning Stage

The proportion of newly inoculated sludge is small. According to the research of Faria
et al., the excessively fast liquid-rising flow rate in the EGSB reactor can easily lead to the
loss of microorganisms and cause the reactor efficiency to decrease or even fail to start [24].
Therefore, the rising flow rate of liquid in the reactor is only 1 m/h during the start-up
period of the reactor. The EGSB reactor is started up by an intermittent pulsed water feed.
On the one hand, this pulsed water increases the rising speed of the reaction zone and